Saint-Gobain McCaffrey Street Site (Site #: 442046)
Village of Hoosick Falls Water Supply Project

Matthew B. Abatto, P.E.
Vice President, CHA Consulting, Inc.

Basis of Design Report

Honeywell

Honeywell International Inc.
115 Tabor Road
Morris Plains, NJ 07950

e

SAINT-GOBAIN

Saint-Gobain Performance Plastics
14 McCaffrey Street
Hoosick Falls, NY 12090

Prepared by:

CHA-—

Il Winners Circle
Albany, New York 12205
(518) 453-4500

WSP USA Environment & Infrastructure Inc.
300 Great Oaks Office Park — Suite 300
Albany, New York 12203

Client Ref. No.: 3617227571
CHA Project Ref. No.: 76850

Date:
October 2023

This document is intended only for the use of the
individual or entity for which it was prepared and may
[...]
the Village. The two other operable units that were defined for the Site are Operable Unit 1 (OU-01) and Operable
Unit 3 (OU-03). OU-01 includes the 6.41—acre site, as well as groundwater contamination directly attributable to
on-Site disposal of hazardous waste, and OU-03 encompasses the area associated with potential atmospheric
deposition of Site-related contaminants or direct off-Site disposal of Site-related liquid and/or solid wastes.

As set forth in the ROD, the selected remedy for OU-02 includes the installation of a new waterline which will
connect two new groundwater wells located west of the Hoosic River and south of the Village to the existing water
treatment plant (WTP) located on Water Works Road. It is anticipated by the Companies and Village that the new
groundwater supply wells and other associated hardware required by the ROD will all constitute improvements to
the MWS and be dedicated to the Village upon completion of the MWS construction. Accordingly, the Companies
entered into a voluntary agreement with the Village to review the design and construction of the improvements.

The objective of the BOD Report is, in general, to set forth design elements, plans, procedures and methods to
implement the OU-02 remedial action. The BOD Report describes the proposed work which, in general, includes
development of two new municipal groundwater wells, installation of a transmission main to the existing WTP,
and construction of a well house with associated controls, equipment, and site improvements.

In accordance with the ROD, the new water supply wells are required to meet a maximum daily demand of 1.13
million gallons per day (MGD) or 785 gallons per minute (gpm) with full redundancy. Therefore, the two new water
supply wells will provide 100% of the required demand for the Village, while Village Well 7 will serve as a backup
well.

The BOD Report is organized into the following sections:

Section 2 - Provides a summary of the existing water supply infrastructure (WTP and distribution system), a
description of the current source water characteristics, and a summary of existing and projected future water
demand.

Section 3 — Contains a description of the primary components of the OU-02 design required to implement the
remedy presented in the ROD, including: development of a new well field, stabilization of the bank of the Hoosic
River adjacent to the new well field; design of a transmission main to convey water from the new well field to the
existing water treatment plant; controls, instrumentation, and security measures required to operate and monitor

Basis of Design Report GI_-IA"/

e ——




Village of Hoosick Falls Water Supply Project

the new water supply infrastructure; and development of a long-term groundwater monitoring program to track

potential migration of PFAS toward the new well field.

Section 4 - Presents the implementation plan for the project, including required regulatory permits and approvals,
the project schedule, and opinion of probable construction costs.

The BOD Report is a component of the design submission to the NYSDEC and New York State Department of Health
(NYSDOH) for permitting and approval of the Village’s new MWS groundwater source. It is the expectation that
the NYSDOH and the NYSDEC will review this BOD Report and associated design drawings and specifications, and
provide comments for incorporation into the final design with the ultimate goal of receiving an approval letter
from the NYSDOH to proceed with the project construction.

Basis of Design Report GI_—IA"/




Village of Hoosick Falls Water Supply Project

e
2 EXISTING CONDITIONS

2.1 General

The Village of Hoosick Falls is located approximately 4 miles west from the Vermont border, in eastern Rensselaer
County, New York. The Hoosic River cuts through the Village running south to north and is a tributary of the Hudson
River. FEMA data for the Hoosic River indicates that water depths in the river can fluctuate from 5 to 20-feet deep,
which result in areas along the Hoosic River (specifically within the Woods Brook watershed along NYS Route 22)
being susceptible to flooding, including the existing Village well field.

The Village’s municipal water system provides drinking water to approximately 4,500 residents within the Village
limits and 113 users outside of the Village through 1,500 service connections. Water infrastructure within the
Village consists of three groundwater wells, the Village WTP on Water Works Road, two water storage tanks, two
small hydropneumatic pump stations, and a water distribution system consisting mostly of 6- and 8-inch piping.

2.2 Source Water Characteristics

The Village currently obtains its water supply from three groundwater wells (Wells 3, 6, and 7). Water quality
testing for the existing groundwater supply wells has indicated that iron and manganese concentrations present in
the aquifer exceed the maximum contaminant levels (MCLs) set by regulatory agencies. The most recent water
quality testing data for Well 6 is from 2006, while Wells 3 and 7 were sampled and tested in 2019. Existing
concentrations of iron and manganese in the existing groundwater supply wells are provided as Table 1.

Table 1 - Existing Iron and Manganese Concentrations

Groundwater Iron Concentration (mg/L) Mangz?nese Combined Iron a.nd Manganese
Well Concentration (mg/L) Concentration (mg/L)
Well 3 0.332 1.10% 1.43%
Well 61 1.5412 0.663 2.20%°
Well 7 0.412 0.08 0.49

Water quality data for Well 6 reflects values from 2006.

Value exceeds the Fe MCL of 0.3 mg/L as indicated in NYS Sanitary Code Part 5, Subpart 5-1.

Value exceeds the Mn MCL of 0.3 mg/L as indicated in NYS Sanitary Code Part 5, Subpart 5-1.

Value exceeds the Combined MCL of 0.5 mg/L as indicated in NYS Sanitary Code Part 5, Subpart 5-1.

AW R

The water quality results show that the combined iron and manganese concentrations in Well 7 are just below the
combined MCL of 0.5 mg/L, while the combined concentrations in Wells 3 and 6 are above the MCL. In addition,
the iron and manganese concentrations for all three wells, except for Well 7’s manganese concentration, exceeded
the individual MCLs of 0.3 mg/L. All other water quality parameters that the wells were tested for were below
regulatory limits with the exception of PFOA. The water quality data indicates that of the three existing supply
wells, Well 6 has the highest concentrations of iron and manganese and is therefore maintained in reserve for
emergency use only.

Basis of Design Report GI_—IA-/




Village of Hoosick Falls Water Supply Project

In the early 2000’s, the Village wells were designated as Groundwater Under the Direct Influence of Surface Water
(GWUDI) pursuant to NYSDOH regulations, requiring filtration. Upgrades at the Village WTP to treat PFAS are
discussed in Section 2.4.

2.3 Existing and Projected Water Demands

Based on the Village’s flow monitoring records from 2017 to 2021, the average daily and maximum day demands
for the MWS are approximately 0.26 MGD and 0.596 MGD, respectively. The existing groundwater supply system
has rated well capacities such that the maximum day demand could be achieved with the largest well out of service.
Rated capacities and pumping test results for the MWS wells are provided in Table 2.

Table 2 - Existing Production Well Capacities

Well Rated Pump Capacity Pumping Test Data
Well 3 1,000 gpm 1,080 gpm (2018)
Well 6 300 gpm 431 gpm (2012)
Well 7 1,000 gpm 682 gpm (2012)
Total (All Wells) 2,300 gpm 2,193 gpm

According to projections from the Capital District Regional Planning Commission, the populations of the Village and
Town are forecasted to remain relatively constant through 2050. Additionally, general trends indicate that water
usage rates per capita are prone to diminish with time as water conservation measures become more mainstream
and high-efficiency water fixtures are adopted into building regulations. Commercial and industrial users also tend
to take steps to reduce their water usages over time. However, in contrast to these projections and trends, a
conceptual expansion of the existing Village municipal water distribution system into surrounding areas of the
Town of Hoosick has been discussed which would add new demand. The projected additional customers could
result in projected average daily and maximum daily demands of 0.68 MGD (472 gpm) and 1.13 MGD (785 gpm),
respectively. Considering these projections, the OU-02 ROD specifies a maximum day demand of 1.13 MGD (785
gpm). Therefore, for the purposes of this report, the target supply is 785 gpm such that the Village could still meet
the maximum daily demand from the system with the largest well out of service.

2.4 Village of Hoosick Falls WTP

The WTP, located at Waterworks Road, was constructed in 2009 to comply with the Long Term 1 Enhanced Surface
Water Treatment Rule requirements (67 FR 1812, 2002). The WTP is rated for 1.0 MGD and its original design
incorporated the following processes: Pre-Treatment, Membrane Microfiltration, Disinfection, Post-Disinfection,
and Corrosion Protection.

Water is pumped from active groundwater wells into a 12-inch ductile iron influent pipe into the WTP. Due to the
presence of iron and manganese in the well supply, a pretreatment system is utilized for chemical oxidation of the

Basis of Design Report GI_-IA"/




Village of Hoosick Falls Water Supply Project

metals prior to the filtration system. The pretreatment system includes injection of liquid sodium hypochlorite and

potassium permanganate into the raw water to oxidize the soluble iron and manganese into an insoluble form for
removal through the filtration system.

After the pretreatment chemicals are injected, water flows into a 27-foot tall, 26,000-gallon pretreatment tank
which provides additional time for chemical reactions to take place and allows iron and manganese particles to
settle out of solution. From the pretreatment tank, water flows to two membrane filter skids. The membrane units
are designed to filter out particulate material and microorganisms down to 3 microns.

In March 2016, in response to PFOA detections, a temporary granular activated carbon (GAC) treatment system
was installed at the WTP downstream of the membrane filter units for the removal of organic contaminants and
perfluorooctanoic acid (PFOA). The temporary GAC system consisted of two 10-foot diameter vessels each
containing 20,000 pounds of GAC piped in a series configuration downstream of the existing microfiltration units.
In conjunction with this, the Companies provided free bottled water to Village residents served by the MWS prior
to the installation of the full capacity treatment system and to Town residents with private water supplies prior to
the installation of individual Point-of-Entry Treatment (POET) systems.

With approval from NYSDOH, the temporary GAC treatment system was replaced with a permanent GAC system
in February 2017. The permanent GAC filtration system was installed after the membrane filter units for the
removal of organic contaminants and PFOA. The GAC system consists of a 3,000-gallon balance tank, booster
pumps, and two 12-foot diameter vessels containing 40,000 pounds of GAC. The GAC vessels are arranged to be
operated in series and are regularly sampled and analyzed for 21 per- and polyfluoroalkyl substances (PFAS) at the
influent, midpoint, and effluent of the system. The overall GAC system was designed to provide PFOA reduction
below 20 nanograms per liter (ng/L) and has proven effective at removing PFOA from the Village water distribution
system with PFOA concentrations in the carbon effluent reported as non-detect for the entire duration of the GAC
system operation.

Following the GAC treatment system, sodium hypochlorite is injected into the filtered water and conveyed into a
171,000-gallon below grade concrete tank to achieve the necessary disinfection contact times. Finished water is
then transferred into a 68,000-gallon clearwell at which point two vertical turbine pumps, each rated at 1.0 MGD,
are used to convey the finished water to the Village's existing water storage tanks. Orthophosphates are also added
into the discharge piping of the finished water pumps to provide corrosion control of the Village’s water
distribution system.

2.5 Water Distribution Infrastructure

The Village utilizes two existing storage tanks, located at Rogers Avenue and Rensselaer Street, to meet consumer
demand, provide pressure regulation, and meet fire protection needs throughout the area served by the MWS. At
both storage tank locations, there are underground hydropneumatic pump stations that provide water to
customers immediately adjacent to the tanks. The Rogers Avenue Pump Station services approximately 18 homes
on Ashley Drive and Rogers Avenue; the Rensselaer Street Pump Station services approximately 30 homes on

Basis of Design Report GI_-IA"/




Village of Hoosick Falls Water Supply Project
Parsons Avenue, Rensselaer Street, Congress Street, and Oak Street. A summary of the existing water storage tanks
is provided as Table 3.

Table 3 - Village's Existing Water Storage Tanks

Location Construction Type Volume Tank Installation Date
Rogers Avenue Underground Concrete Tank 350,000 gal Approx. 1950
Rensselaer Street | Aboveground Bolted Glass-fused-to-Steel 360,000 gal 2009

The oldest water distribution piping within the Village is from the early 20*" century and was constructed of cast
iron and asbestos-cement (i.e., Transite) piping. Newer, or recently replaced, sections of the water distribution

system are composed of ductile iron. Pipe sizes within the distribution system range from %-inch to 16-inch, with
most piping being 6- and 8-inch diameter.

Basis of Design Report C/I_—IA"/




Village of Hoosick Falls Water Supply Project

e
3 OU-02 REMEDY DESIGN

3.1 Overview

The primary components of the OU-02 remedy design are as follows:

e Conversion of the LaCroix test wells into permanent supply wells with installation of submersible well
pumps (including pitless adapters, variable frequency drives, and associated controls);

e Riverbank stabilization at the LaCroix property to protect permanent supply wells;

e Construction of a well house to protect controls, electrical equipment, and metering devices;

e |nstallation of a new transmission water main to convey groundwater from the proposed well field to the
Village’s WTP;

e General site improvements (including grading, fencing, access roads, security cameras, and stormwater
infrastructure);

e Communication and controls integration into the Village's existing supervisory control and data acquisition
(SCADA) system;

e Electrical improvements (including new electrical service and standby emergency diesel generator);

e Property Rights, Access, and Purchase Agreements;

e Existing well retrofitting and/or abandonment pertaining to a Groundwater Monitoring Network Plan; and

e Abandonment of Village Wells 3 and 6.

The primary design components are discussed in detail in the following subsections. Appendix A contains the
complete design drawings for this project. The design drawings do not include the work related to implementation
of the Groundwater Monitoring Plan (submitted to NYSDEC under a separate cover) and abandonment of existing
Village wells; these items will be completed separately.

3.2 LaCroix Test Wells Conversion to Permanent Supply Wells

3.2.1 Applicable Regulations

The OU-02 remedy design includes obtaining permits for the new groundwater source for the MWS. Permitting
requirements for new municipal water sources are defined in Title 10, NYSDOH, Chapter |, State Sanitary Code Part
5, Subpart 5-1. All work associated with the proposed water system will be completed in accordance with standards
specified in the 2022 “Recommended Standards for Water Works” (Appendix 5-A of Part 5, Subpart 5-1),
“Standards for Water Wells” (Appendix 5B), and “Special Requirements for Wells Serving Public Water Systems”
(Appendix 5-D). Additionally, all wetted materials and components will be certified in accordance with National